

Antibiotique	Doses standard	Hautes doses	Situations particulières
PENICILLINES			
Amoxicilline			
IV	2g/8h	2g/4h	Méningite : 2g/4h
PO	500mg/8h	1g/8h	
Amoxicilline – acide clavulanique			
IV	2g/8h	2g/8h	
PO	500mg/8h	875mg/8h	
Flucloxacilline			
IV	2g/6h	2g/4h	
PO	1g/8h	1g/6h	
Pénicilline G			
IV	2-3 MUI/6h	2-4 MUI/4h	
Pipéracilline-tazobactam			
IV	4g/6h	4g/6h	
Témocilline			
IV	2g/12h	2g/8h	
CEPHALOSPORINES			
Céfazoline			
IV	2g/8h	2g/4-6h	
Céfépime			
IV	2g/8h	2g/8h	
Ceftazidime			
IV	2g/8h	2g/8h	
Ceftazidime-avibactam			
IV	2g/8h	2g/8h	
Ceftriaxone			
IV	2g/24h	2g/12h	Méningite : 2g/12h ou 4g/24h
Céfuroxime			
IV	1.5g/8h	1.5g/8h	
PO	500mg/12h	500mg/8h	
CARBAPENEMES			
Méropénème			
IV	1g/8h	2g/8h	
MONOBACTAMES			
Aztréonam			
IV	2g/8h	2g/6h	
QUINOLONES			
Ciprofloxacine			
IV	400mg/12h	400mg/8h	
PO	500mg/12h	750mg/12h	
Moxifloxacine			
IV/PO	400mg/24h		
MACROLIDES			
Azithromycine			
PO	500mg/24h		
Clarithromycine			
IV/PO	500mg/12h		
TETRACYCLINES			
Doxycycline			
PO	100mg/12h		
Minocycline			
PO	100mg/12h		
Tigécycline			

IV	50mg/12h		Dose initiale 100mg
DIVERS			
Clindamycine			
IV	600mg/6h	900mg/8h	
PO	300mg/6h	600mg/8h	
Colistine			
IV	5.5 MUI/12h		Dose initiale : 9 MUI
Fosfomycine			
PO	3g (dose unique)		
Nitrofurantoine			
PO	100mg/6-8h		
Linézolide			
IV/PO	600mg/12h		
Métronidazole			
IV	1.5g/24h		
PO	500mg/8h		
Triméthoprim-sulfaméthoxazole			
IV	8-10* mg/kg/j en 2-3 doses	15-20* mg/kg/j en 4 doses	Dose initiale : 5 mg/kilo
PO	160*/800 mg/12h	320*/1600 mg/8h	